STATE OF LOUISIANA

DEPARTMENT OF ENVIRONMENTAL QUALITY

IN THE MATTER OF: *  Settlement Tracking No.

* SA-MM-25-0076
SAFESOURCE DIRECT, L.L.C. *

* Enforcement Tracking No.
Al # 228471 * MM-CN-22-00581
PROCEEDINGS UNDER THE LOUISIANA  *
ENVIRONMENTAL QUALITY ACT *  Docket No. 2024-5113-DEQ
LA. R.S. 30:2001, ET SEQ. *

SETTLEMENT AGREEMENT
The following Settlement Agreement is hereby agreed to between SafeSource Direct, L.L.C.
(“Respondent™) and the Department of Environmental Quality (“DEQ” or “the Department™), under
authority granted by the Louisiana Environmental Quality Act, La. R.S. 30:2001, et seq. (“the Act”).
I
Respondent is a limited liability company that owns and/or operates a nitrile glove
[...]
wastewater as Outfall 001 with a latitude and longitude of 30°6"38.36"°N and -

10




LDEQ-EDMS Document 13573102, Page 13 of 39

iv.

91°56'1.04"" W, respectively. During the May 24, 2022 i investigation, the treated
process wastéwater was discharging from alocation not listed in the LPDES permit
application .and/or effective LPDES Permit LA0127544 The outfall for the
previously mentioned STP is also not located at above-referenced Iaumdc and
longitude,

During the May 24, 2022 investigation, the Department also observed a manhole
next to the STP, aswellasﬂlep&chgcplanthoﬂlwtwely
ovérflowing, Specifically, the overflow from the manhole was discharging into a
nearby roadside difch (see Attachnient 4: Phidtos 57-60; LDEQ-EDMS Document
13367050, Pages 157-160 of 579), while the overflow from the package plant was
mthmganbylmalmmnage,ﬂxmcewamofﬂwm(mAﬁachmt
4: Photos 61-67, LDEQ EDMS Document 13367050, Pages 161-167-0f 579). In
addition, a shovel was observed next to the manhole. A man-made trench was
createdtouﬂmnheoverﬂowmgwaswwawrtodmchm'getowamnfmcsmc, via
the roadside ditch.

According to the Respondent, via email communication received by the
Depattment on or about May 27, 2022, the Respondent stated that one (1) of the
production chains/lines was stopped, dise to the imimdation of water at the package
planttoa]lowtheplanttoﬁmcnonatanappmpmtelcvd Furthermore, the
Respondent’s response stated that the diverted streams from the package plant were
covered (i.e., backfilled with fresh dirt) and cleaned up of trash and particles.

During the May 31, vacmmommmmﬁomﬂlem the Department
also observed two (2) storm water discharge pipes (see Atiachment 4; Photos
71-7szQBDMSDmm13367050Pagesi7xandx-" ' '

onlyonz(l)oﬁhestormwamdwchargeplpesm en

30°6'17.33"N and. -91"55'59 93"W, respectwely (see Aﬁac!mt 4; Photo 73,
LDEQ EDMS Document 13367050, Page 173 of 579), and the monitoring location,
per the LPDES permit is at the point of discharge north/northeast of the building
and parking lot, prior to mixing with other waters. However, it was noted during
the investigation that no storm water discharge pipe was:observed in that
area. Accordingly, the Respondent’s permitted storm. water. rupoff is from a
location not anthorized, and the second storm water discharge pipe is a source not
mcludedmtheprmxdcntsLPDBSpmtapphcanonandnutpmttedandlor
anthorized to discharge to waters of the state, Please note that the above-mentioned
latitude and longitude is located in the irumediate vicinity of the Respondent’s STP
(see Attachment 4: Photo 73, LDEQ EDMS Document 13367050, Page 173 of
579).

According to the Respondent, via email communication received by the
Department on or about June 3, 2022, the Respondent indicated that recent drain

11




LDEQ-EDMS Document 13573102, Page 14 of 39

improvements hadbeenmadeatthefacility«andfmﬂm acknowledged that thiere
aré two (2) additional outfalls into the dmmagedltchfmmthe parking 1ot.

V. Durmg the May 31 2022 mvesuganon, holm Were:noted at the bottom of thf:

13367050 Pages 138 and 139 of- 579) 'I'hl:ee (3)'it0tes wcrc observed next to the
waste NBR dumpster and staining was observed on the.groond ir this area, as well

* asevidence of drainage to the nearby ditch :behmdthestackofpallets One tote was
labeled caustic soda {Attachmentzt. Photo42). This fote was' punctumd on the sides
and the cap at the:top of the tote was off. “The labels on the other two (2) totes were
not legible; however, evidence of NBR residue was observed in both totes. Both
caps at the top of these totes were off and blue staiming was observed coming from
the valve of the last tote (Attachment 4; Photos 45-46, LDEQ EDMS Docuiment
13367050, Pages 145 and 146 of 579). A white. staining was observed on the
ground around the backside of the wastcNBRdumpster and the three (3) totes. The
staining observed on the ground continted into the nearby ditch behind: the stack of
pallets (Atiachment 4: Photos 4749, LDEQ EDMS Document 13367050, Pages
147-1490f 579). -

“The above-discussed occurrences of umauthorized disqhar_gm of process wastewater,

process area stormm water, non-Contact area storm water and/or treated sanitary

v;rastewater from a source or location not authorized by an applicable LPDES permit is
a violation of La. R.S. 30:2076(A)(1)(a) and LAC 33:IX.50L.D.

sampling or measurements; the. mdmdual(s) who perfonned the samp]mg or
‘measurements; the date(s) analyses were performed; the individual(s) who performed
the analyses; the analytical techniques or methods used; the results of such analyses;
and additional information found in LAC 33:IX.6515. The chain-of-custody forms
were not complete. Specifically, review of the analytical reports and the corresponding
chains of custody provided by hoh-Pak, Laboratory Inc. (hoh-Pak) revealed the
facility’s name, location of the samples, and the outfall of each sample were not
included in any of t_h_e' d_ocuméntaﬁtm. The required information was not included in
additional documentation provided by the Respondent Jume 24, 2022. (La. R.S.
30:2076(A)(3), LAC 33:1X.2701.1.3, and LAC 33:IX.6515.A)

N. The Respondent failed to prepare and/or implement a Storm Water Pollution
Prevention Plan (SWP3). Specifically, during the time of the initial investigation, the

12




' LDEQ-EDMS Document 13573102, Page 15 of 39

Respondent was unable to. provide the: DcpartmmttheSWPS for review. As required
by the Respondent” s{PDESpetmlL aSWP3 wasmqnnedtobcmapmd,mplmmmd
and maintsined within six (6) months of the effective date of the final permit
(for first time permit issuance). LPDES Permit LA0127544, became effective on
November 17, 2021. Accordingly, the SWP3 was required to be prepared, maintained
and implemented no later than May 17, 2022. On or about May 27, 2022, the
Respondent informed the Department that a formal plan is being developed by an
outside consulting firm, which will also include the SWP3 and Spill Prevention and
Control (SPC) plan for the facility. (LPDES Permit LA0127544, Narrative
RaqunementforOutfaﬂOOz, PageS of 7, ltems N-6; La. R.S. 30:2076(A)(3) and
LAC 33:IX.2701.A)

0. Samples andmeasm'ememstakmfo:thepmposcofmmnonngshanbempresmtame
ofthcmonnoredacumy Spec:ﬁmﬂ;aawor&mgtoﬂwkwpondmn sIPDESPemut |
LA0127544 24-hour composite samples are required muoepermnﬂl for Biochemical
Oxygen Demand [5-day (BODS), Total Ammonia Nitrogén (as N), and Total
Suspended Solids (TSS), and quarterly 24-hour composite samples are required for
Actyloniteile, Total Nitrogen (as N), Total Recoverable Phenolics, Total Phosphorus

{as P), and Total Zinc (as Zn). Howeva, the lab analyses provided to the Department
'mdmatedthatthekcspondenionlymokmb samplmontwo&)scpm'azedaysforthe
month of Febmary; the Respondent took grab samples on seven (7) separate days
during the month of March, as well as one 8-hour composite sample; the Respondent
took grab samples on six (6) separate days in April; and the Respondent took grab
samples on five (5) separate days in May (se¢ Attachment 18, LDEQ EDMS Document
13367050, Pages 292- and 315 of 579). (LPDES Permit LA0127544, Effluent
Limitation and Monitoring Requirements for Outfall 001, Page 1 of 7, La. RS.
30:2076(A)3) and LAC 33:1X.2701.J.1) |

P. The Respondent failed to submit relevant facts in a permit application, per the
following occurrences as noted below:

i. TheRespondent failed to update and/or cozrect facility operational processes and/or
production stages, (including flow fluctuations), wastewater treatment options
and/or additional chemical nses. The Respondent’s LPDES Permit LA0127544 was
issued based on the representation of a continuous flow rate of 2.81 MGD (max 30

13




LDEQ-EDMS Document 13573102, Page 16 of 39

day), which is a representation of the fam.hty producing at full capacity, and not a
phased production line -approach.In addition, a 30-day maximum flow of
1.5MGD wasused to calculate oxygen demanding’ parameters. [i.e., BODS and
Total Ammomal\ﬁtrogen (as N}] summer mass Ioad.mgthm the winter 30-day max
flow of 2.81 MGD fo ensure that the penmund sumnmer Ioadmgs are-protective of
the receiving streams. Per information received by the: Department during a
meetmg held on August 25, 2022, the Respondent mformed lhc Dcpamnent that as
were in operanon A ﬁle review conducted on. August 23 2022 revwled that a
three:month snapshot of the Respondent’s flow, via Outfall 001, reported monthly
average and daily maximum flows of 0.117 MGD, 0.156 MGD, and 0.331 MGD
for the Discharge Monitoring Reports (DMRS) submitted on April 30, 2022,
May 31, 2022, and June 30, 2022, respectively. Efftuent liniitations in the
Respondcnt s LPDES permJt were based and issued on the representation of a
continiious 30-day maximbm flow of 2.81 MGD.

The Respondent is utilizing antifoam agents within the drains inside of the plant to
prevent foaming at the outfa!l(s) The frequéncy and volumes of these antifoam

-agents were not provided with the LPDES permit application, dated April 16, 2021.

Durmg the May 31, 2022 mvestlgauon, a femining hygiene product was observed
on’the ground near the -overflowing manhole.  Per-the Respondent’s facility
representative, sanitary wastewater was also being -commingled with process
wastewater. The effective LPDES Permit LA0127544, which was subsequently

. issued per the Respondent s LPDES permit application representations, does not

include authonzanon for sanitary wastewater influents and/or subsequent effluent

discharges. Per the facility’s LPDES permit application, dated April 16, 2021, the

Respondent provided correspondence, dated March 22, 2021, from the City of
Broussard’s Public Works Department noting that the City agreed to accept the

sanitary waste streamn from the famhty
iv.

Per the Rmspondent tdchmcal oranduin, dated May 26, 2022 under the

and that these ponds are part of the first phase of the 2.81 MGD process waste
treatment plant. In addition, parallel 10 inch force mains, which will transport the
process waste (and wastewater) from the plant to the ponds were also installed. The
3-liried porids are not represented in the LPDES permit application.

The wastewater treatment plant (WWTP) scheme as represented in the

Respondent’s April 16,2021 LPDES permit application has not been built as of the
date of this: ORDER. The LPDES permit application, which was submitted on
April 16, 2021 describes the process that will be used (for treatment) as follows:

“Wastewater treatment will consist of screening, equalization, sequencing batch
reactor (with denitrification cycle), ultraviolet light disinfection, and flow
measurement. Screening; The waste will be routed through a set of three ratary
drum screens. These will be 1500 gpm capacity each. The solids will be wasted
from the screens and deposited of at a local Tandfill. The solids will be mostly
nitrile rubber particles from the glove making and mold cleaning. Water from

14




"LDEQ-EDMS Document 13573102, Page 17 of 39

the screens will be routed to the waste treatment facility.
Equalization/Neutralization: The screened waste will edter -an equalization
basin designed to: prov:dedampenmg of the peak flows. The equalization will
have 8 hours detention time (one- shift) with a voluine of % of a million
gallons. Thlsbasmmilbemmedandwillhaveafeedsystemforamdandbase
to neutralize the pH ptior to the b:ologml process. Sequenchig Batch
Redctor: An SBR treatment system with six reactors will provide removal of
organics and denitrification. SBRs are particularly suitable for demtuﬁcatlon
since the initial steép of the sequence can be without aeration ci an anoxic
phase which allows denitrification. The total detention. time- of the six reactors
will be 18 hours. Eachreactorwﬂlhaveammcr,an acranonsystem, a floating
weir for decanting and -a-pump for sludge removal and recycle. The reactors
will be 350,000;gallons each and at 15 feet deep, and will be 33 feet wide and
100 feet long. Ultraviolet Light Disinfection: The treatmient: process will be
ultraviolet disinfection. Flow Measurement: The plant will discharge over a
V-notch ‘weir with a levcl detector which will monitor the flow from the
System”

The Respondent i currently using a 25,000 GPD (sanitary) package plant and a 3-lined
pond system for treatment of its. process wastewater and/or process area storm
water. As of the date if this ORDER, an -updated application for LPDES Permit
LA0127544 has not becn submitied to the Department. (La. R.S. 30:2076(A)(3);
LAC 33:IX.501.A, and LAC 33:IX.2701.L.8).

In the technical memorandui, dated May 31, 2022, the Respondent maintains that the
25,000 GPD (sanitary) package plant follows the scheme as described in the LPDES
individual permit application.

Q. The Respondent failed to comply with LPDES Permit LA0127544. Specifically, a
review of bard copy Discharge Monitoring Reports (DMRs) and electronically
submitted via NetDMRs, for the monitoring periods of November 1, 2021 to
Fune 30, 2022, revealed that the Respondent reported exceedances of periit effluent
limitations at Qutfail 001 for the parameter pH for the monthly reporting periods ending
on March 31, 2022, April ;300, 2022, and May 31, 2022. Review of the DMRs disclosed
that the Respondent’s effluent discharge exceeded the 6.0 standard units (s.u.} daily
minimum pH permit limitation on three (3) discrete occurrences. The dates and
exceedances of the daily minimum permit limit were reported as follows: March 21*

15




LDEQ-EDMS Document 13573102, Page 18 0f 39

(1.7 s:,), Maich 24® (1.7 s.u.), March 28% (2.7 s..). The Respondent also exceeded
the 9.0 s.11. daily maximum limitatidn_bniffbfur(ﬁtj. discrefe-occurrences. The dates and
exceedances of thc_'dhily maximom petmlt Hinit Wasreportedas follows: March 31%
(9.4 s), April 14* (96 su), April 28% (9.1 su.) and May 9% (9.3 su). Per
mentioned pH permit effluent exceedances experienced were associated with the
following: pH variations in acid dipping vat and caustic scrubbers discharged. The
Responded advised the Department that the following corrective actions were
implernented ‘to prevent reoccumences: 1) Operational procedures in the plant were
modified to avoid/neutralize acid discharges; 2) Solution changed from muriatic acid
to citric-acid; and 3) Procedure instituted to neutralize caustic scrubber liquor, prior to
discharge.  (LPDES Permit LA0127544, Effiuent Limitation #nd Monitoring
o Requirements for -Outfall 001, Page 1 of 7; la. R.S. 30:2076(A)(3); and
LAC 33:IX.501.A) | .

R. The Respoadent failed to comply with LPDES Permit LA0127544. The Respondent
is required to submit quarterly Discharge Momitoring Reports (DMRS) no later than the
28th day of each quarter for Outfall 002. Specifically, the Respondent failed to submit
the 4th quarter DMR for the monitoring period of November 17, 2021 (effective date
of the permit) to'lﬁecemberBl, 2022. The Div__lRﬁwa_s"jdue on or before January 28, 2022
(LPDES permit LA0127544, Submittal/Action. Requiresients, S-1, Page 3 of 7,
Standard Conditions for LPDES Permits, Section A.2; La. R.S. 30:2076(A)(3); and
LAC 33:IX.2701.A) '

S. The Respondent failed to submit Discharge Monitoring Reports (DMRs) in a timely
maner. The Respondent is required to submit monthly DMRs no later than the 28
day of the quarter following each monthly monitoring period for Outfall 001.
Specifically, the Respondent did not submit timely DMRs for the following
monitoring/reporting periods: November and December 2021 (dve January 28%
submitted April 29™); January, February and March 2022 (due April 28"; submitted
April 20%); April and May 2022 (due July 28%; hard copy DMRs submitted July 29
and NetDMRs August 9%); and May 2022 (due July 28" ; hard copy DMRs submitted
July 28% and NetDMRs August 16%). (LPDES Permit LA0127544, Permit

16




LDEQ-EDMS Document 13573102, Page 19 of 39

Requirements, Submittal/Action Requirements, -1, Pages 2 and 3 of 7, Standard
Conditions for LPDES Permits, Section A2; La. R.S. 302076(A)(3); and
LAC 33:1X.2701.1.4)

T. The Respondent failed to ‘coniply with LPDES General Sanitary Class T Permit